
ClearWaters
Summer 2013, Vol. 43, No. 2

New York Water Environment Association, Inc. 

Moving Toward Net Zero Energy
Also Inside:

Spring Meeting Highlights



�����������	���������	
��������	
	�	�	��������	�������������

���������	�������������	�����������������
���
��	���	�����	���
������������


������������		�������	������

         Phone: 315-697-3800     Fax: 315-697-3888     
sales@koesterassociates.com   www.koesterassociates.com  

Canastota     Buffalo     Rochester    Kinnelon, NJ     Canada

TASCO Associates, LLP is a Koester Associates, Inc Company*

*



 Clear Waters Summer 2013 3

President’s Message  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  4
[...]
Project Technologies 
Rentricity chose equipment that would best optimize the available 

energy potential; however, several integration design challenges 
exist, including concentrating the water flow and alterations to the 
concrete bunkers. The most significant challenge when addressing 
wastewater channels and outfalls is the invasiveness of the energy 
recovery systems. This often requires adjustable height racking 
systems to easily adjust the turbines for changes in flow and to ensure 
maximum energy recovery efficiency.

For the outflows technology, Rentricity selected the Hydrovolts 
industrial waterfall cross-flow turbine. For the channels, the 

company chose the Natel impulse hydropower turbine, called the 
hydroEngine.™ 

Outflows Technology: In the Hydrovolts cross-flow turbine, water 
moves through a turbine across blades and the rotational motion of 
a runner, then through a speed increaser which drives a permanent 
magnet generator to create variable frequency. It is best utilized in 
applications with low head and high flow, such as the outfall weirs. 
Self-contained units, these can be quickly installed, require low 
maintenance, and continuously generate electricity as long as water 
is flowing. Each unit can produce between 1.5 and 30 kilowatts. The 
average turbine efficiency for the system is about 70 percent, and it 
has a full installation cost of between $4,000 to $6,000 per kW. This 
system was selected as the technology of choice because it has an 
acceptable payback – between five to seven years – and can be easily 
installed at wastewater sites. Rentricity also preferred these turbine 
units because they are rugged with few components. 

The turbine unit is shown in the rendering Figure 3 and the 
photos (Figures 4 and 5) represent how this system looks being 
installed in plant outfalls. As depicted in Figure 3, gating would 
be installed to concentrate the flow into the penstock (conduit) 
through the turbine. 

Channels Technology: The hydroEngine™ is optimized for large 
flow rates, not high pressures, where the available head ranges 
between five and 20 feet. It is well suited for channels where it 



Figure 6. The hydroEngine™ small turbine system ready to be installed. 

C
ou

rt
es

y 
of

 N
at

el

 Clear Waters Summer 2013 25

Figure 7. Diagram of the SLH10 system within an open concrete channel 

C
ou

rt
es

y 
of

 R
en

tr
ic

ity

utilizes the rate of volumetric fl ow. It is a two-stage, axial-fl ow, fully 
fl ooded impulse machine with uniform cross section and velocity 
ratios. Each turbine has adjustable guide vanes, which optimize the 
unit’s performance as fl ow varies, and is cavitation free. Similar to 
the outfalls machine, this system requires minimal maintenance, has 
a low associated installation cost and is able to generate electricity 
across a wide range of fl ows. The smallest turbine (the SLH10) can 
produce between 10 and 50 kW. The average turbine effi ciency for 
the system is approximately 80 percent, and the full installation cost 
is between $2,000 and $4,000 per kW. Rentricity selected the SLH 
system (Figure 6) for its high quality and applicability to wastewater 
channels. Figure 7 depicts how the SLH system would be integrated 
into an open concrete channel.

Noting these two project examples, wastewater operators can 
benefi t signifi cantly from exploring the use of emerging hydrokinetic 
technologies for existing and new wastewater infrastructure. Future 
increases in energy costs and increases in water usage will create a 
nexus that will eventually trickle down to every wastewater operation 
in the nation.

Frank Zammataro (frankz@rentricity.com) is founder and CEO of 
Rentricity, Inc., based in New York, New York. Rentricity is a renewable 
energy company that develops in-pipe hydropower solutions that generate 
clean electricity from excess pressure in water pipes. Rentricity’s systems 
have applications in water, wastewater and industrial process piping 
systems. For more information, visit www.rentricity.com, or write to info@
rentricity.com.



American Made

Sales: 518-527-5417   

Factory: 518-695-6851   

Fax: 518-695-5417  

Email: kelly@bdpindustries.com   www.bdpindustries.com

Custom Dewatering Solutions.

· Gravity Belt Thickeners   · Belt Presses   ·  Rotary Drum Concentrators  
· Equipment Restoration   · Screw Presses   ·  On-Site Service & Mobile Demos

Dual Purpose 1.5 m model 3DP 
Operates as a GBT or Belt Press.

Floor Level 3.0 m model 3DP 
No platforms or stairs required!

Compact 0.9 m Model DDP Belt 
Press Great concept for small plants.

Groton NY WWTP Model 3012 
DSP Screw Press

BDP Represented by:

Serving
New York State

New York City, Long Island, 
and Lower Hudson Valley

G.A. FLEET
T: (914) 835-4000
F: (914) 835-1331
55 Calvert Street
Harrison, NY 10528
gafleet.com

Koester Associates, Inc.
T: (315) 697-3800
F: (315) 697-3888
3101 Seneca Turnpike
Canastota, NY  13032
koesterassociates.com

Visit us at

Chicago  
Booth #1620

2013

26 Clear Waters Summer 2013

Water & Water Resources 

Wastewater

Tunnels

Disaster Recovery 

Highways & Bridges 

Environment 

Municipal Engineering 

Aviation

Ports & Harbors 

Passenger & Freight Rail 

Architectural Services 

Pipeline Services

Life-Safety & Security 

Information Management 

Operating Services

New York City  Buffalo

Headquarters: Millburn, NJ
offices throughout 

North America 

800.832.3272 

hatchmott.com

DELIVERING SOLUTIONS



 Clear Waters Summer 2013 27

Electricity and the Light Bulb
In 1879, Thomas Edison produced a reliable, long-lasting source 

of light using lower current electricity, a small carbonized filament, 
and an improved vacuum inside the globe. The idea of electric 
lighting was not new, as others had already developed forms 
of electric lighting. However, until Edison’s invention, nothing 
had been developed that was remotely practical for home use. 
His eventual achievement went beyond developing not just an 
incandescent electric light, but also an electric lighting system that 
contained all the elements necessary to make the incandescent light 
practical, safe and economical. After one and a half years of work, 
success was achieved when an incandescent lamp with a filament of 
carbonized sewing thread burned for 13 and a half hours.

Electric City and Cogeneration from Renewable Resource
Electricity has always been a vital part of the economy in the City 

of Schenectady. In 1887, Thomas Edison moved his Edison Machine 
Works to Schenectady and in 1892 it became the headquarters 
of the General Electric Company. Fast forwarding over a century, 
the “Electric City” began investigating cogeneration options at the 
Water Pollution Control Plant (WPCP) in 2006. An Energy Advisory 
Board was created in May 2007 just after the US Mayors’ 
Climate Protection Agreement was signed pledging to 
reduce the city’s carbon footprint seven percent by 2012. 

The city hired CDM Smith in late 2007 to indepen-
dently evaluate viable options for beneficial use of biogas 
produced from the WPCP based on various proposals 
received. The primary objective of the work was to 
identify a plan that would provide the most cost effective 
use of biogas. A more detailed study, completed in 
2009, focused on sludge thickening, digester upgrades, 
improved biogas production and cogeneration. The 
design for this was completed in early 2010, and 
construction was started in March 2010 and completed 
in January 2012.

Plant History 
The plant was initially built in the early 1900s and included 

primary settling tanks. The facility has been upgraded over the years 
with major projects that included:

Sludge Disposal Building and Digester Control Building (1950s)

clarifiers, chlorine contact tanks), Main Sludge Disposal Building 
(1970s)

sludge (PS) and waste activated sludge (WAS) (2011)

storage, biogas conditioning and cogeneration (2010 to 2012)

Current Unit Processes 
The current major unit processes at the City of Schenectady 

WPCP include mechanical bar screens, grit removal, primary settling 
tanks, fine bubble diffused aeration, secondary clarifiers and liquid 
chlorine disinfection. Plant effluent usually flows by gravity but is 
pumped to the Mohawk River when the river levels are high. The 
PS and WAS are co-thickened in gravity belt thickeners (GBTs), 
anaerobically digested, dewatered by a centrifuge and hauled to an 
off-site landfill. An overview of the current unit processes is shown in 
Figure 1 and an aerial view of the facility is shown in Figure 2.

The plant has a permitted monthly average flow of 18.5 mgd. 
The treatment plant is also required to be capable of receiving a 
minimum of 27.75 mgd through the secondary treatment system 
during wet weather. Currently, the average day flow is 15 mgd with a 
peak day flow of 34 mgd. The influent biochemical oxygen demand 
(BOD) and total suspended solids (TSS) concentrations are 130 
mg/L and 160 mg/L, respectively.

Sludge Co-Thickening and Biogas Cogeneration 
in the Electric City
by Vincent Apa

continued on page 29

Figure 1. The current process flow diagram at the Schenectady plant

G
ra

ph
ic

 c
ou

rt
es

y 
of

 V
in

ce
nt

 A
pa

 
Ph

ot
o 

co
ur

te
sy

 o
f G

oo
gl

e 
Ea

rt
h 

Figure 2. Aerial view of Schenectady’s Water Pollution Control Plant



28 Clear Waters Summer 2013



 Clear Waters Summer 2013 29

The composting facility was shut down at the end of July 2012 
due to the rising price and availability of amendment (sawdust and 
wood chips), equipment failures and the associated energy cost for 
operating the facility. Without the compost system in operation, the 
odor control chemical scrubbers have also been shut down.

Historical Power Consumption 
As part of the early evaluation, power demand and usage was 

analyzed. During the time period of December 30, 2006 to February 
29, 2009, the city’s total plant electricity cost was $57,000 per month 
or $684,000 annually. Of this total cost, the monthly demand charge 
was over 20 percent. The total cost of power ranged from $0.11/kWh 
to $0.19/kWh, with an average monthly total cost of $0.14/kWh. The 
average monthly usage was approximately 410,000 kWh. 

The demand charge is assessed by the utility as the highest average 
kW measured in a 15-minute interval during the billing period. 
When the centrifuge was operational, the average demand was 
approximately 650 kW and the peak month was 750 kW. 

Defi ciencies Before This Project
Prior to the recent upgrades, the following defi ciencies existed:

(DAFT) 

retention time)

sealed tanks)

Key process parameters for the digesters prior to the upgrades are 
shown in Table 1.

It is well documented that methanogens (bacteria that produce 
methane) grow slowly in the mesophilic temperature range. They 
require at least a 10-day SRT (solids retention time) to keep the acid 
formers in balance. When the SRT is <10 days, methanogens can 
be washed out. Although this plant was running above the washout 
SRT, it was lower than typical operation of similar facilities (15 to 
20 days).

In addition, VSR (volatile solid reduction) and biogas production 
can drop when the SRT is less than 15 days. One of the objectives 
of these upgrades was to reduce the amount of PS bypassed around 
digestion and increase the SRT to improve digester gas production. 
Design standards recommend a 15 to 20 day maximum month SRT 
for process stability, achieving a Class B process to signifi cantly 
reduce pathogens PSRP (process to further reduce pathogens) and 
optimal biogas production. 

Based on the low VSR and quantity of PS being bypassed around 
digestion prior to the upgrades, the plant generated enough biogas 
to fuel a 100 kW reciprocating engine on average. As with any 
digester, the quantities of biogas produced and methane content are 
measures dependent on the feed substrate.

Community Based Goals
As part of the extensive project planning, the following goals were 

developed for the plant and neighboring community:

Like the incandescent light bulb, the City of Schenectady was 
looking for a cogeneration technology that was reliable, safe and 
economical for its staff and the community.

Geographic Location and Competition
 Schenectady is geographically located almost in between two 

progressive wastewater treatment facilities, the Albany County Sewer 
District and the Johnstown-Gloversville Joint Wastewater Treatment 
Facility. Historically speaking, the City of Schenectady has not 
received the attention or funding support of its neighbors and 
executing large capital improvement projects has been challenging. 
This has been even more challenging for the Schenectady WPCP, a 
facility with a signifi cant portion of its infrastructure constructed 50 
to 100 years ago still in operation. 

Design and Construction Overview
The fast track design was completed in four months and American 

Reinvestment and Recovery Act (ARRA) compliant documents were 
generated to meet funding requirements. 

Unique cost saving design features included:

in each wet well

co-thicken PS and WAS

(no manual dilution required like existing system)
New plunger pumps and variable frequency drives for pumping PS 

were provided. In addition, a programmable logic controller (PLC) 
was installed for sequencing the associated motor operated valves 
and pumps on timed intervals. This provides a consistent ratio of 

continued on page 30

continued from page 27

Table 1. Anaerobic Digester Process Parameters Prior to Upgrades
  Average  Maximum Maximum
Parameter  Unit  Day  Month  Day 
Digester Feed Total Solids  %  3.0  
Digester Feed Volatile Solids  %   79  
Volatile Solids Loading Rate  lb/day*ft3  0.09 0.12 
Solids Retention Time (SRT) day  15.7 12.0 
Digested Sludge Total Solids Concentration  %  2.2  
Volatile Solid Reduction (VSR)  %  38   
Dewatered Cake Total Solids  %  25  
Biogas production scf/day 46,856   99,028
Primary sludge bypassed around digestion (mass) %  70



30 Clear Waters Summer 2013

PS and WAS sent to GBTs. The existing primary settling tanks were 
converted from Imhoff tanks many years ago. They have small sludge 
hoppers that require short pumping durations to limit the amount 
of water directed to the pump, but frequent pumping to prevent too 
much compaction.

Rotary lobe pumps were installed to send combined sludge from 
each wet well up to the operating GBT. Thickened sludge drops 
into a small common hopper (3,000 gallons). From the hopper, 
larger progressing cavity (PC) pumps were installed to deliver up 
to eight percent thickened sludge to digesters. The new PC pumps 
were designed with 25 hp motors, as compared to 10 hp on the 
existing pumps. Sludge is pumped over 600 feet and more torque 
was needed to move the fluid. This is important especially when 
pumping is not continuous like at this plant. 

The earthen-bermed digesters were originally configured in the 
1950s as two trains of primary and secondary digesters (four digester 
tanks total). All of the concrete tanks are 65 feet in diameter and 
have a 20 foot straight side wall height plus a 6 foot deep cone 
bottom. The current configuration includes two heated and mixed 
digesters, with an unmixed and unheated tank used as a secondary 
digester. Digested sludge is stored in the secondary digester prior to 
being pumped to the centrifuge for dewatering. 

Fixed steel covers were installed on top of the two active digesters 
to fully seal them and reduce potential odors. A flexible, dual 
membrane cover was installed on top of the secondary digester to 
collect residual biogas and store/dampen gas produced in the two 
active digesters. The dual membrane cover provides approximately 
47,000 cubic feet (cf) of biogas stored when fully inflated. Another 
30,000 cf of biogas storage is provided by the freeboard – the 
distance between the operational sludge level in the digester and 
the top of the tank – where the dual membrane cover is anchored.